
 

 
 
 

Bedford County, Virginia and  
the City of Bedford, Virginia 

 
 

Bedford Utilities Consolidation Report 
 
 

Wiley|Wilson Comm. No. 212026.00 
 
 

September 27, 2012 
 





C 
O 
N 
T 
E 
N 
T 
S 

 

 

 

 

 

 

 



 
   TABLE OF CONTENTS 
 
 

 
 
 1 Bedford County and the City of Bedford 
  Bedford Utilities Consolidation Study 
  Comm. No. 212026.00 

 Page 
1.0 EXECUTIVE SUMMARY 

1.1 Background and Purpose ............................................................... 1-1 
1.2 Policies and Procedures ................................................................. 1-1 
1.3 Infrastructure Assessment .............................................................. 1-2 
[...]

SCADA Connectivity: 
 

None 

Additional Lift Station 
Description: 
 
 
 

Lift station located in below grade vault requiring 
Permit Confined Space Entry to service pumps, 
valves and controls. Site is not fenced. A vacuum 
suction pump is required to maintain prime of pumps. 
Emergency pump connection. 

 
 

   
 
 
 
  



 
  INFRASTRUCTURE ASSESSMENT 
 
 

 
 
 3-11 Bedford County and the City of Bedford 
  Bedford Utilities Consolidation Study 
  Comm. No. 212026.00 

Facility Name 
 

Lift Station No. 8 – Whitfield Drive 

Pump Configuration: 
 
 

Smith & Loveless Duplex Suction Lift Pumps in 
Below Grade Vault Above Wetwell with Vacuum 
Suction Pump  

Number of Pumps: 
 

2 

Design Flow Rate / 
Total Dynamic Head: 

Unknown 

Emergency 
Generator: 

No 

SCADA Connectivity: 
 

None 

Additional Lift Station 
Description: 
 
 
 

Lift station located in below grade vault requiring 
Permit Confined Space Entry to service pumps, 
valves and controls. Site is not fenced. A vacuum 
suction pump is required to maintain prime of pumps. 
Access road through field, not in easement. 
Easement adjacent to creek following power lines.  
Emergency pump connection. Pumps to Station #2.   

 
 

 
 
 
  



 
  INFRASTRUCTURE ASSESSMENT 
 
 

 
 
 3-12 Bedford County and the City of Bedford 
  Bedford Utilities Consolidation Study 
  Comm. No. 212026.00 

Facility Name  
 

Lift Station No. 9 – Elm Street 

Pump Configuration: 
 

Duplex Submersible Lift Station  

Number of Pumps: 
 

2 

Design Flow Rate / 
Total Dynamic Head: 

Unknown 

Emergency 
Generator: 

No 

SCADA Connectivity: 
 

None 

Additional Lift Station 
Description: 
 

Site is not fenced. Located behind house. Pumps to 
gravity on Longwood. Serves several houses. 
Access through yard, no road. 

 
//No Photograph// 
 
  



 
  INFRASTRUCTURE ASSESSMENT 
 
 

 
 
 3-13 Bedford County and the City of Bedford 
  Bedford Utilities Consolidation Study 
  Comm. No. 212026.00 

Facility Name  
 

Lift Station No. 10 – Towngate Road 

Pump Configuration: 
 

Duplex Submersible Pumps located in Dry Well 

Number of Pumps: 
 

2 

Design Flow Rate / 
Total Dynamic Head: 

Unknown 

Emergency 
Generator: 

Yes  

SCADA Connectivity: 
 

On-site PLC, no connectivity 

Additional Lift Station 
Description: 
 
 

Lift station located in block/concrete building with 
concrete drywell below building and stair access. 
Controls are located on ground floor. Site is fenced. 
 
Pump Disconnects located in drywell. 
 
PD Blower and Diffusion System in place to minimize 
odor. PD Blower was not functioning correctly at time 
of site visit. 

 
 

   
 
  



 
  INFRASTRUCTURE ASSESSMENT 
 
 

 
 
 3-14 Bedford County and the City of Bedford 
  Bedford Utilities Consolidation Study 
  Comm. No. 212026.00 

Facility Name  
 

Lift Station No. 12 – Village Court 

Pump Configuration: 
 

Duplex Submersible Pumps located in Dry Well 

Number of Pumps: 
 

2 

Design Flow Rate / 
Total Dynamic Head: 

Unknown 

Emergency 
Generator: 

No 

SCADA Connectivity: 
 

None 

Additional Lift Station 
Description: 

Davit cranes provided for pump retrieval. Controls 
are located on external rack. Site is fenced. 

 
 

   
 



 
  INFRASTRUCTURE ASSESSMENT 
 
 

 
 
 3-15 Bedford County and the City of Bedford 
  Bedford Utilities Consolidation Study 
  Comm. No. 212026.00 

Water Treatment Plants 
The City of Bedford owns and operates one (1) water treatment plant (WTP). The 
following describes the key characteristics of the WTP. Based on site visits and 
discussions with City staff, the WTP is in good operating condition and no major 
deficiencies were observed. 
 
Facility Name  
 

City of Bedford WTP 

Narrative Process 
Description: 
 

The City of Bedford WTP liquid stream processes 
include raw water intake at the City of Bedford 
Reservoir with gravity flow the WTP; pre-oxidation; 
rapid mix/coagulation with alum addition; single 
multi-stage tapered flocculation; two train 
sedimentation; two train multi-media filtration; 
disinfection by chlorination; clearwell. 
 
The City of Bedford WTP residuals stream 
processes include filter backwash pumps and two 
sludge lagoons to hold backwash waste and 
intermittent sedimentation basin solids. 

Design Capacity: 
  

3.0 MGD based on source limitations 

Operator 
Classification: 

Class II 

SCADA Connectivity: 
 

None 

 
 

   



 
  INFRASTRUCTURE ASSESSMENT 
 
 

 
 
 3-16 Bedford County and the City of Bedford 
  Bedford Utilities Consolidation Study 
  Comm. No. 212026.00 

Raw Water Sources 
The City of Bedford owns and operates one reservoir, one well system and one 
raw water intake pump station to supplement flows from the reservoir. The 
following summaries describe the key characteristics of each raw water source. 
Based on site visits and discussions with City staff, all raw water sources are in 
good operating condition and significant deficiencies were not observed.  
 
Facility Name 
 

Stoney Creek Reservoir 

Safe Yield Withdrawal 
Capacity: 
 

1.8 million gallons per day.  City has full 
withdrawal rights to 100% of the water in the 
reservoir.   

Full Pond Storage: 
 

156 million gallons 

Additional Notes: 
 

Reservoir transmits raw water the City of 
Bedford WTP by gravity flow. The intake 
structure is located in the reservoir and is 
only accessible by boat.  The City owns and 
controls the reservoir.  Public boat access is 
prohibited.  The dam and spillway structure 
were recently reconstructed.   

 
 

    
 
 
  



 
  INFRASTRUCTURE ASSESSMENT 
 
 

 
 
 3-17 Bedford County and the City of Bedford 
  Bedford Utilities Consolidation Study 
  Comm. No. 212026.00 

Facility Name 
 

Big Otter River Well System 

Capacity: 
 

0.6 million gallons per day permitted 
capacity 

On-Site Treatment: 
 

Chlorination with Sodium Hypochlorite 

Emergency Generator: 
 

No 

SCADA Connectivity: 
 

None 

Additional Notes: Capacity limited to approximately 0.15 
million gallons per day due to slow well 
recharge rates.  Wells used to supplement 
river withdrawal during dry periods when 
additional water is needed to supplement 
reservoir.  

 
 

   
  



 
  INFRASTRUCTURE ASSESSMENT 
 
 

 
 
 3-18 Bedford County and the City of Bedford 
  Bedford Utilities Consolidation Study 
  Comm. No. 212026.00 

Facility Name 
 

Big Otter River Raw Water Pump Station 

Capacity: 
 

1.5 million gallons per day 

Number of Pumps: 
 

2 Vertical Turbine Booster Pumps  

On-Site Treatment: 
 

None 

Emergency Generator: 
 

No 

SCADA Connectivity: 
 

None 

Additional Notes: City does not have a river withdrawal permit 
for this pump station and intake.  This is a 
grandfathered withdrawal. City withdrawal is 
limited to a maximum of 50% of the river 
flow. 

 
 

   
 



 
  INFRASTRUCTURE ASSESSMENT 
 
 

 
 
 3-19 Bedford County and the City of Bedford 
  Bedford Utilities Consolidation Study 
  Comm. No. 212026.00 

Water Storage Tanks 
The City of Bedford owns and operates three (3) water storage tank. The 
following summaries describe the key characteristics of each water storage tank. 
Based on site visits and discussions with City staff, all water storage tanks are in 
good operating condition and significant deficiencies were not observed.  
 
Facility Name  
 

City of Bedford Water Treatment Plant 
Water Storage Tank 

Type of Tank: 
 

Welded Steel Ground Storage Tank 

Tank Volume: 
 

1.0 million gallons 

 
 

 
 

 
 
 

 
  
  



 
  INFRASTRUCTURE ASSESSMENT 
 
 

 
 
 3-20 Bedford County and the City of Bedford 
  Bedford Utilities Consolidation Study 
  Comm. No. 212026.00 

Facility Name  
 

Helm Street Storage Tank No. 1 

Type of Tank: 
 

Concrete Ground Storage Tank with Welded 
Steel Roof 

Tank Volume: 
 

0.968 million gallons 

 

   
 
 
Facility Name 
 

Helm Street Storage Tank No. 2 

Type of Tank: 
 

Concrete Ground Storage Tank with Welded 
Steel Roof 

Tank Volume: 
 

1.5 million gallons 

 

   
 



 
  INFRASTRUCTURE ASSESSMENT 
 
 

 
 
 3-21 Bedford County and the City of Bedford 
  Bedford Utilities Consolidation Study 
  Comm. No. 212026.00 

3.3 BEDFORD COUNTY PUBLIC SERVICE AUTHORITY INFRASTRUCTURE 
Wastewater Treatment Plants 
Bedford County Public Service Authority owns and operates two (2) wastewater 
treatment plants (WWTP).  Key characteristics of each are described in the 
following summaries.  Based on site visits and discussions with BCPSA staff, all 
WWTPs are in good operating condition and significant deficiencies were not 
observed. 
Facility Name Moneta WWTP 
Narrative Process 
Description: 
 

The Moneta WWTP liquid stream process includes an 
influent pump station; headworks consisting of a 
mechanical bar screen and vortex grit removal; 
secondary treatment consisting of a two-train four 
stage process (Pre-Anoxic – Aerobic – Post-Anoxic – 
Post-Aerobic) utilizing Biowheels in the Aerobic stage; 
internal recirculation, RAS and WAS pumping; 
secondary clarification consisting of two rectangular 
chain and flight clarifiers; tertiary filtration consisting of 
single train cloth disk filter; disinfection consisting of 
two train UV system; post-aeration.  The Moneta 
WWTP solid stream process includes aerobic 
digestion consisting of two aerobic digesters; septage 
acceptance station; dewatering consists of belt filter 
press and conveyance to roll-off dumpsters. 

WWTP Design Flow: 0.5 MGD 
Reliability Class: Class 1 
SCADA 
Connectivity: 

On-site PLC with Ethernet connectivity to BCPSA 
SCADA network 

 

    



 
  INFRASTRUCTURE ASSESSMENT 
 
 

 
 
 3-22 Bedford County and the City of Bedford 
  Bedford Utilities Consolidation Study 
  Comm. No. 212026.00 

 
Facility Name 
 

Montvale WWTP 

Narrative Process 
Description: 
 

The Montvale WWTP liquid stream process includes a 
headworks consisting of a bar screen; secondary 
treatment consisting of a single-train MLE process 
(Pre-Anoxic – Aerobic) utilizing Biowheels in the 
Aerobic stage; internal recirculation, RAS and WAS 
pumping; secondary clarification consisting of one 
rectangular chain and flight clarifies; disinfection 
consisting of single train UV system. 
 
The Montvale WWTP solid stream process includes 
aerobic digestion consisting of one aerobic digester; 
sludge is hauled for off-site disposal. 

WWTP Design Flow: 
 

0.05 MGD 

Reliability Class: 
 

Class 1 

SCADA 
Connectivity: 

On-site PLC with Ethernet connectivity to BCPSA 
SCADA network 

 

    
 
 
 
 
 
 



 
  INFRASTRUCTURE ASSESSMENT 
 
 

 
 
 3-23 Bedford County and the City of Bedford 
  Bedford Utilities Consolidation Study 
  Comm. No. 212026.00 

 
Sanitary Lift Stations 
Bedford County Public Service Authority owns and operates eight (8) sanitary lift 
stations. The following summaries describe the key characteristics of each lift 
station. Based on site visits and discussions with BCPSA staff, all lift stations are 
in good operating condition and significant deficiencies were not observed. 
 
Facility Name  
 

Moneta Lift Station No. 1 – Bridgewater Bay 

Pump Configuration: 
 

Duplex Submersible Pump Station with Manual 
Trash Rack 

Number of Pumps: 
 

2 

Design Flow Rate / 
Total Dynamic Head: 

1,000 GPM / 148 FT 

Emergency 
Generator: 

Yes - Olympian 

SCADA Connectivity: 
 

On-site PLC with Ethernet connectivity to BCPSA 
SCADA network 

Additional Lift Station 
Description: 
 
 

Lift station is equipped with mono-rail over the 
wetwell to facilitate pump retrieval. Controls are 
located in a pre-cast concrete building. Site is 
fenced. 

 
 

    



 
  INFRASTRUCTURE ASSESSMENT 
 
 

 
 
 3-24 Bedford County and the City of Bedford 
  Bedford Utilities Consolidation Study 
  Comm. No. 212026.00 

 
Facility Name 
 

Moneta Lift Station No. 2 – Downtown Moneta 

Pump Configuration: 
 

Duplex Submersible Pump Station with Manual 
Trash Rack 

Number of Pumps: 
 

2 

Design Flow Rate / 
Total Dynamic Head: 

358 GPM / 153 FT 

Emergency 
Generator: 

Yes - Caterpillar 

SCADA Connectivity: 
 

On-site PLC with Ethernet connectivity to BCPSA 
SCADA network 

Additional Lift Station 
Description: 
 
 

Lift station is equipped with mono-rail over the 
wetwell to facilitate pump retrieval. Controls are 
located in a pre-cast concrete building. Site is 
fenced. 

 
 

    



 
  INFRASTRUCTURE ASSESSMENT 
 
 

 
 
 3-25 Bedford County and the City of Bedford 
  Bedford Utilities Consolidation Study 
  Comm. No. 212026.00 

 
Facility Name 
 

Moneta Lift Station No. 4 – Camp 24 Site 

Pump Configuration: 
 

Duplex Submersible Pump Station  

Number of Pumps: 
 

2 

Design Flow Rate / 
Total Dynamic Head: 

80 GPM / 89 FT 

Emergency 
Generator: 

Yes - Caterpillar 

SCADA Connectivity: 
 

On-site PLC with Ethernet connectivity to BCPSA 
SCADA network 

Additional Lift Station 
Description: 

Lift station is installed in manhole. Controls are 
located on exterior control rack. Site is fenced. 

 
 

    



 
  INFRASTRUCTURE ASSESSMENT 
 
 

 
 
 3-26 Bedford County and the City of Bedford 
  Bedford Utilities Consolidation Study 
  Comm. No. 212026.00 

 
Facility Name  
 

Montvale Lift Station  

Pump Configuration: 
 

Duplex Submersible Pump Station  

Number of Pumps: 
 

2 

Design Flow Rate / 
Total Dynamic Head: 

45 GPM / 74 FT 

Emergency 
Generator: 

No – Generator Connection 

SCADA Connectivity: 
 

On-site PLC with Dial-Up connectivity to BCPSA 
SCADA network 

Additional Lift Station 
Description: 
 

Lift station is equipped with mono-rail over the 
wetwell to facilitate pump retrieval. Controls are 
located on exterior control rack. Site is fenced. 

 
 

    



 
  INFRASTRUCTURE ASSESSMENT 
 
 

 
 
 3-27 Bedford County and the City of Bedford 
  Bedford Utilities Consolidation Study 
  Comm. No. 212026.00 

 
Facility Name 
 

New London Lift Station  

Pump Configuration: 
 

Duplex Submersible Pump Station  

Number of Pumps: 
 

2 

Design Flow Rate / 
Total Dynamic Head: 

750 GPM / 249 FT 

Emergency 
Generator: 

Yes – Detroit Diesel 

SCADA Connectivity: 
 

On-site PLC with Ethernet connectivity to BCPSA 
SCADA network 

Additional Lift Station 
Description: 
 
 

Lift station is equipped with manual hoist over the 
wetwell to facilitate pump retrieval. Controls are 
located in a pre-cast concrete building. Site is 
fenced.  
Odor control (currently Potassium Permanganate or 
Bioxide) is provided by feeding a chemical into the 
wetwell on a continuous basis. 

 
 

    



 
  INFRASTRUCTURE ASSESSMENT 
 
 

 
 
 3-28 Bedford County and the City of Bedford 
  Bedford Utilities Consolidation Study 
  Comm. No. 212026.00 

 
Facility Name  
 

Farmington Lift Station  

Pump Configuration: 
 

Duplex Submersible Pump Station with Manual 
Trash Rack 

Number of Pumps: 
 

2 

Design Flow Rate / 
Total Dynamic Head: 

455 GPM / 209 FT 

Emergency 
Generator: 

Yes - Caterpillar 

SCADA Connectivity: 
 

On-site PLC with Ethernet connectivity to BCPSA 
SCADA network 

Additional Lift Station 
Description: 
 
 

Lift station is equipped with mono-rail over the 
wetwell to facilitate pump retrieval. Controls are 
located in a pre-cast concrete building. Site is 
fenced. 

 
 

    



 
  INFRASTRUCTURE ASSESSMENT 
 
 

 
 
 3-29 Bedford County and the City of Bedford 
  Bedford Utilities Consolidation Study 
  Comm. No. 212026.00 

 
Facility Name  
 

Forest Middle School Lift Station  

Pump Configuration: 
 

Duplex Submersible Pump Station with Manual 
Trash Rack 

Number of Pumps: 
 

2 

Design Flow Rate / 
Total Dynamic Head: 

199 GPM / 119 FT 

Emergency 
Generator: 

Yes - Kohler 

SCADA Connectivity: 
 

On-site PLC with Ethernet connectivity to BCPSA 
SCADA network 

Additional Lift Station 
Description: 
 
 

Lift station is equipped with mono-rail over the 
wetwell to facilitate pump retrieval. Controls are 
located on an exterior equipment rack. Site is 
fenced. 

 
 

    



 
  INFRASTRUCTURE ASSESSMENT 